VKARCHER

Ersatzteilliste
Spare Parts List

Liste des pieces de rechange

KM 650

1.627-110.0 KM 650

A0004717
04 1999 www.karcher.com 5.952-028.0



GRUPPE: 1.0 BESEN + VERKLEIDUNG

GROUPPE: 10 BALAI- A1 KM 650
GRUPPE: 1.0 BESEN + VERKLEIDUNG
GROUP: 1.0 BROOM
GROUPPE: 1.0 BALAI




12U buTsonTbL MMM JI9]qUN STTS91Z1ESIH

GRUPPE:

1.0 BESEN + VERKLEIDUNG

GROUP: 1.0 BROOM

GROUPPE: 1.0 BALAI B1 KM 650
Symbolbeschreibung siehe M16 / symbol description see M16 / désignation de systéme voir M16 /

601046 01612260 59520280




GRUPPE:

1.0 BESEN + VERKLEIDUNG

GROUP: 1.0 BROOM C1 KM 650
GROUPPE: 1.0 BALAI
POS. BENNENNUNG TEILE-NR.  STCK POS. BENNENNUNG TEILE-NR.  STCK
ITM. DESCRIPTION PART-NO.  QTY. ITM. DESCRIPTION PART-NO.  QTY.
POS. DESIGNATION NO.PIECE  NBR. POS. DESIGNATION NO.PIECE  NBR.
1 SCHUERZE / APRON / TABLIER 6.900-708.0 2 27 HEBELWELLE / LEVER SHAFT / ARBRE DE LEVIER 6.900-728.0 1
2 BLECHWINKEL / ANGLE / CORNIERE DE TOLE 6.900-709.0 2 28 LASCHE / RETAINER CLIP / ECLISSE 6.900-729.0 2
3 SCHRAUBE M4X10/SCREW/ VIS 7.306-057.0 6 29 BOLZEN/BOLT/BOULON 6.900-730.0 2
4  BKT-MUTTER M 4 / HEXAGON NUT / ECROU HEXAGONAL 7.311-001.0 6 30 SPLINT 3,2X20/COTTER/GOUPILLE FENDUE 7.316-342.0 2
5  SEITENWAND LINKS / SIDE WALL / PAROI LATERALE 6.900-710.0 1 31 HANDRAD 56/M 8 / HAND WHEEL / VOLANT 6.900-732.0 1
6  SEITENWAND RECHTS / SIDE WALL / PAROI LATERALE 6.900-711.0 1 32 DREHZAPFEN / SWIVEL / TOURILLON 6.900-733.0 1
7  GUMMILEISTE / RUBBER STRIP / LISTEAU EN CAOUTCHOUC  6.900-712.0 1 33  ZYL.SCHR. M 5X 10/ CHEESE HEAD SCREW / VIS A TETE 7.306-447.0 2
8  BLECHMANTEL / JACKET / MANTEAU EN TOLE 6.900-713.0 1 CYLINDR.
9  BL.SCHR. ST4,8X13,0/ SHEET METAL SCREW / VIS A TOLE 7.303-377.0 10 35 6KT-MUTTER M 5/HEXAGON NUT / ECROU HEXAGONAL 7.311-002.0 2
10 BESENHALTER VOLLST. / BROOM HOLDER / SUPPORT DE 6.900-722.0 6 36 BESENSCHWINGE LINKS / BROOM ARM / BRAS DE BALAI 6.900-736.0 1
BALAI 37 BESENSCHWINGE VOLLS / BROOM ARM / BRAS DE BALAI 6.900-737.0 1
/=> 15025 38 ZAHNRAD / GEAR WHEEL / ROUE DENTEE 6.900-738.0 2
11 BLECHWINKEL / ANGLE / CORNIERE DE TOLE 6.900-716.0 1 39 BLECHTELLER/PLATE / PLATEAU DE TOLE 6.900-739.0 2
12 SCHUERZE / APRON / TABLIER 6.900-717.0 1 40 SCHRAUBE M5X 16/SCREW/ VIS 7.306-077.0 8
13 BL.SCHR. ST3,5X 9,5/ SHEET METAL SCREW / VIS A TOLE 7.303-062.0 8 43 LAGERBUCHSE / BEARING BUSH / COUSSINET 6.900-740.0 4
14 BESENLEISTE POLYPR./BROOM STRIP / ELEMENT DE BALAI 6.900-718.0 5 44  RAD KPL./WHEEL / ROUE 6.900-741.0 2
/=> 15025 45 KAPPE / CAP / CAPUCHON 6.900-742.0 2
14 BESENLEISTE PERLON / BROOM STRIP / ELEMENT DE BALAI  6.900-719.0 5 46 BOLZEN/BOLT/BOULON 6.900-743.0 2
/=> 15025 47 KUGELLAGER 6003-2RS / BALL BEARING / ROULEMENT A 7.401-105.0 2
14  BESENLEISTEN / BROOM STRIPS / ELEMENTS DE BALAIS 6.900-9180 10 BILLE
15026 => 49  BKT-MUTTER M 8 / HEXAGON NUT / ECROU HEXAGONAL 7.311-212.0 1
15  WELLE / SHAFT / ARBRE 6.900-720.0 1 50 GEWINDESTANGE / ROD / TIGE FILETEE 6.900-745.0 1
|=> 15025 51 KUGELHALTER / BALL HOLDER / SUPPORT 6.900-746.0 2
15  BESENWELLE VOLLST. / OPERATING LEVER / LEVIER DE 6.900-920.0 1 52 KUGEL /BALL /BOULE 6.900-747.0 1
MANOEUVRE 53 SCHEIBE 8/WASHER /RONDELLE 7.312-155.0 2
15026 => 54  SPANNSTIFT S 2X20 / PIN / GOUPILLE DE SERRAGE 6.900-749.0 1
16 PASSCHEIBE 16X22X,5 / WASHER / RONDELLE 6.900-724.0 5 55  SCHEIBE 8/WASHER /RONDELLE 7.312-277.0 1
17  FESTSTELLSCHEIBE / LOCKING PLATE / DISQUE D'ARRET 6.900-917.0 3
18  ZYL.SCHR. M5X20/CHEESE HEAD SCREW / VIS A TETE 6.900-921.0 3
CYLINDR.
19 S-RING 16X1/SPRING CLIP / CIRCLIP 7.343-005.0 5
20 SCHEIBE 16X22X1,5 / WASHER / RONDELLE 6.900-723.0 10
21 RITZEL / PINION / PIGNON 6.900-725.0 3
22  KEIL/WEDGE / CALE 6.900-726.0 4
23  WELLE VOLLST./ SHAFT / ARBRE 6.900-727.0 2
24  BKT-SCHR. M 6X 12/ HEXAGONAL HEAD SCREW / VIS 7.304-382.0 8
HEXAGONAL
25 SCHRAUBE M 5X 10/SCREW/ VIS 7.306-071.0 6
26  BKT-MUTTER M 6 / HEXAGON NUT / ECROU HEXAGONAL 7.311-003.0 8
"=> xxxxxx" = bis Werknummer / up to serial No. / jusqu' au No. de fabr./ "xxxxxx =>" = ab Werknummer / from serial No. / a partir du No. de fabr. /
601046 01612260 59520280




GRUPPE: 2.0 MUELLBEHAELTER

GROUPPE: 20 BENNE A ORDURES A2 KM 650
GRUPPE: 2.0 MUELLBEHAELTER
GROUP: 2.0 DUSTBIN
GROUPPE: 2.0 BENNE A ORDURES




GRUPPE:

2.0 MUELLBEHAELTER

GROUPPE: 20 BENNE A ORDURES B2 KM 650
|
325
30 4,31
C‘JQ N 29

%)\

NS

33 19

Symbolbeschreibung siehe M16 / symbol description see M16 / désignation de systéme voir M16 /

602052 01612270 59520280




GRUPPE: 2.0 MUELLBEHAELTER

GROUP: 2.0 DUSTBIN C2 KM 650

GROUPPE: 2.0 BENNE A ORDURES

POS. BENNENNUNG TEILE-NR.  STCK POS. BENNENNUNG TEILE-NR.  STCK
ITM. DESCRIPTION PART-NO.  QTY. ITM. DESCRIPTION PART-NO.  QTY.
POS. DESIGNATION NO.PIECE  NBR. POS. DESIGNATION NO.PIECE  NBR.
1 GRIFFHALTER RECHTS / HANDLE HOLDER / SUPPPORT 6.900-750.0 1 38 RIEMENSCHEIBE KPL. / PULLEY / POULIE 6.900-776.0 1
POIGNEE 39 ABSTANDSROHR / DISTANCE TUBE / TUBE DECARTEMENT  6.900-777.0 1
2 GRIFFHALTER LINKS / HANDLE HOLDER / SUPPPORT 6.900-751.0 1 40 KUGELLAGER 6000- RS / BALL BEARING / ROULEMENT A 7.401-090.0 2
POIGNEE BILLE
3 ROHRVOLLST./PIPE/TUYAU 6.900-752.0 1 41 LAGERBUCHSE / BEARING BUSH / COUSSINET 6.900-779.0 1
4 DICHTUNGSBLECH / SEALING PLATE / TOLE D'ETANCHEITE 6.900-753.0 1 42 S-RING 10X1 / SPRING CLIP / CIRCLIP 7.343-001.0 1
5  FELGENLEISTE / LEDGE / GARN.(JANTES) 6.900-754.0 1 43  KEILRIEMEN 8X1700 / LARGE V-BELT / COURROIE 6.900-780.0 1
6  BL.SCHR.ST3,5X 9,5/ SHEET METAL SCREW / VIS A TOLE 7.303-062.0 7 TRAPEZOID.
7  HOLM KLAPPBAR,KPL / BEAM / CHAPEAU COMPLET 6.900-815.0 1 44  SEITENBESENARM RE./ BROOM ARM / BRAS DU BALAI 6.900-781.0 1
8 SCHRAUBE M 6X 10/SCREW /VIS 7.306-087.0 4 46 GEWINDESTANGE / ROD / TIGE FILETEE 6.900-783.0 1
9  BLECHWINKEL / ANGLE / CORNIERE DE TOLE 6.900-756.0 1 47  HANDRAD 56/M 8 / HAND WHEEL / VOLANT 6.900-732.0 3
10 MUELLBEHAELTER KPL. / DUSTBIN / BENNE A ORDURES 6.900-757.0 1 48 BKT-MUTTER M 8 / HEXAGON NUT / ECROU HEXAGONAL 7.311-212.0 1
11 HOLM RECHTS / BEAM / CHAPEAU COMPLET 6.900-759.0 1 50 RIEMENROLLE VOLLST./PULLEY / POULIE 6.900-785.0 1
12 HOLM LINKS / BEAM / CHAPEAU COMPLET 6.900-760.0 1 51 ZYL.SCHR. M 6X 25/ CHEESE HEAD SCREW / VIS A TETE 7.306-463.0 1
13 LASCHE / RETAINER CLIP / ECLISSE 6.900-763.0 1 CYLINDR.
14  BKT-SCHR. M 8X 20/ HEXAGONAL HEAD SCREW / VIS 7.304-397.0 16 52 BKT-SCHR. M 8X 35/HEXAGONAL HEAD SCREW / VIS 7.304-406.0 2
HEXAGONAL HEXAGONAL
15 SCHEIBE 8/WASHER / RONDELLE 7.312-004.0 20 56 6KT-SCHR. M 8X 16 / HEXAGONAL HEAD SCREW / VIS 7.304-395.0 2
16 BOLZEN /BOLT / BOULON 6.900-761.0 1 HEXAGONAL
17 LASCHE / RETAINER CLIP / ECLISSE 6.900-762.0 1 57 KLEMMSCHIENE / CLAMP RAIL / RAIL DE FIXATION 6.900-769.0 1
18 S-RING 12X1/SPRING CLIP / CIRCLIP 7.343-003.0 1
19 SCHRAUBE M 6X 16/SCREW / VIS 7.306-090.0 7
22  ANSCHLAG / STOP / BUTEE 6.900-764.0 1
23  BKT-MUTTER M 8 / HEXAGON NUT / ECROU HEXAGONAL 7.311-004.0 6
24 AUFNAHME LINKS / RETAINER / LOGEMENT 6.900-765.0 1
25 AUFNAHME RECHTS / RETAINER / LOGEMENT 6.900-766.0 1
26  ZYL.SCHR. M10X 30/ CHEESE HEAD SCREW /VISATETE  7.306-063.0 1
CYLINDR.
27 LENKROLLE / CASTOR / ROUE PIVOTANTE 6.900-767.0 1
28 STOSSTANGE M.ROLLE / BUMPER / PARE-CHOCS 6.900-768.0 1
29 SEITENBESEN / SIDE BROOM / BALAI 6.900-770.0 1
30 SEITENBESENACHSE / BROOM ARBOR / AXE DU BALAI 6.900-771.0 1
31 KEIL/WEDGE / CALE 6.900-726.0 1
32 SCHEIBE 17X24X1,5 / WASHER / RONDELLE 6.900-772.0 1
33 ZAHNSCHEIBE A 6,4/ LOCK WASHER / ROUE PLATE 7.312-167.0 4
34 BLECHTELLER/PLATE / PLATEAU DE TOLE 6.900-773.0 1
35 KUGELLAGER 6003-2RS / BALL BEARING / ROULEMENT A 7.401-105.0 1
BILLE
36 GUMMIRING / RUBBER RING / RONDELLE CAOUTCHOUC 6.900-774.0 1
37 DISTANZHUELSE / SPACER SLEEVE / ENTRETOISE 6.900-775.0 1

"=> xxxxxx" = bis Werknummer / up to serial No. / jusqu' au No. de fabr./ "xxxxxx =>" = ab Werknummer / from serial No. / a partir du No. de fabr. /

602052 01612270 59520280




M15

BESTELLHINWEIS
SPECIME ORDER
EXEMPLE DE COMMANDE

Bestellhinweis

Bei Ihrer Bestellung sind unbedingt anzugeben :
1. 2. 3. 4. 5.
Geratetyp Herstell-Nr. Benennung Teile-Nr. Stiickzahl
Machine model Serial-No. Description Part No. Piece No.
Type d'appareils  No. de série Désignation Référence Quantité

siehe Ersatzteilliste
see spare parts list
voir liste des piéces de rechange

siehe Typenschild
see name-plate
voir plaque signalétique

o Die Ersatzteile, welche als Meterware geliefert werden, sind auf Einbaulange selbst zu kiirzen.
Ebenso sind die Stiickzahlen in den jeweiligen Gruppen als Mindestbestellmengen = 1m
angegeben und kdnnen je nach Bedarf auf weitere volle Meterzahlen erhoht und bestellt
werden.

e Spare Parts which are delivered as cut goods have to be shortened to installation length. The
quotation of quantity in each group refers to the minimum order quantity = 1m and may be
ordered and raised to further full metre-values according to demand

e Les pieces de rechange qui sont livrées comme marchandise au métre sont a raccourcir selon
la longueur d’installation. Les indications de quantité dans chaque group se referent a des
valeurs de métre de plus.

¢ Diese Ersatzteilliste erscheint in gedruckter Form sowie als Mikrofiche. Bei Querverweisen
bezieht sich die Angabe "Seitenzahl" auf die gedruckte Ersatzteilliste und die Angabe
"Bildtafel" auf die Mikrofilmausgabe.

e This spare parts list is published both in printed form and as a microfiche. In the cross-
references, "page number" refers to the printed spare parts list and "display table" to the
microfilm edition.

o Cette liste de pieéces de rechange est aussi bien imprimée que publiée sous forme de
microfiche. Les indications transversales renvoient au "numéro de page" sur la liste imprimée
des pieces de rechange et a la "planche" sur la microfiche.

Bitte beachten Sie, dal} der Teileumfang dieser Ersatzteilliste nicht unbedingt dem Lieferumfang lhres
Gerate enspricht.

For your information: It could be that certain parts quoted in this spare parts list were not included with
the machine delivery.

Pour votre information: il se peut que certaines pieces détacheées mentionnées sur la liste ne vous
aient pas été livrées avec |'appareil.

Die in dieser Ersatzteilliste nicht aufgefiihrten Einzelteile, bestellen Sie bitte direkt beim
Vertragskundendienst des jeweiligen Herstellers.

Please order the individual parts not included in this assembly directly with the contract aftersales
service of the manufacturer in question.

Veuillez s’il vous plait, commander les piéces détachées qui ne sont indiquées dans notre liste des
pieces détachées, directement aupres du service aprés-vente des fabricants en question.

Bei Bestellung von lackierten Teilen, welche in der Ersatzteilliste nicht in verschiedenen Farben
ausgewiesen sind, ist zusatzlich die Farbnummer oder Farbe mit anzugeben. Diese finden Sie auf dem
Typenschild oder Farbschild lhres Gerates.

Upon ordering of varnished parts which are not mentioned in the spare parts list as parts with different
colors, kindly additionally mention the number of the color. It can be seen on the type plate of the color
plate of your machine.

Commandant des parts vernissés qui ne sont pas mentionnés comme parts avec une couleur
différente dans la liste des piéces détachées, veuillez mentionner de plus le numéro de la couleur. Il se
trouve sur la plaque signalétique ou la plaque de couleur de votre machine.

Auflistungen von Einzelteilen bei Ersatzteil - u. Pumpensets sind in der Reihe "16" einzusehen, bzw.
direkt unter dem entprechenden Set aufgelistet.

Listings of single parts upon spare parts kits and pump kits can be seen in row "16" or directly listed
below the corresponding kit.

Des établissements des piéces détachées en ce qui concerne les kits des pieces de rechange et les
kits de pompes, peuvent étre vus a la ligne "16" ou ils sont répertoirés directement au-dessours du jeu
correspondant.

Technische Anderungen im Rahmen der Weiterentwicklung sowie das Recht der ausschlieRlichen
Auswertung unseres geistigen Eigentums behalten wir uns vor. Vervielfaltigung und Nachdruck nur mit
Genehmigung und Urheberhinweis maglich.

We reserve the right to make technical changes in the course of development work and the right to
make exclusive use of our intellectual property. This spare parts list may be duplicated or reprinted
only with our approval and with acknowledgement of our copyright.

Nous nous réservons le droit de toutes modifications techniques dans le cadre du perfectionnement
des mises au point ainsi que le droit de la mise en valeur exclusive de notre propriété intellectuelle.
Polycopie et reproduction exclusivement aprés accord et avec mention de |'auteur.




INDEX M16 KM 650

GRUPPE: 1.0 BESEN + VERKLEIDUNG A1-C1
GROUP: 1.0 BROOM

GROUPPE: 1.0 BALAI

GRUPPE: 2.0 MUELLBEHAELTER A2-C2
GROUP: 2.0 DUSTBIN

GROUPPE: 2.0 BENNE A ORDURES

BEISPIEL: VERSION 1 BEISPIEL: SIEHE IN GRUPPE 3 WICHTIGER HINWEIS
EXAMPLE: VERSION 1 EE EXAMPLE: SEE IN GROUP 3 A IMPORTANT REMARK
EXEMPLE: VERSION 1 EXEMPLE: VOIR EN GROUPE 3 REMARCAQUAGE IMPORTANT
BESTELLHINWEIS SIEHE M15 VARIANTENUBERSICHT SIEHE L16

EXAMPLE ORDER SEE M15 VARIANTS SURVEY SEE L16
EXEMPLE DE COMMANDE VOIR M15 VUE D'ENSEMBLE DE VARIANTS VOIR L16




